MERCRUISER [D7.3L D-TRONIC 280 LD 159599) < Heat Exchanger b w
Serial Mbr Flange: 0LOS00S0 _Up [USA]
Ref |Clazs|Part Description Qt Comment Footnote
2 54 A08112| ZINC ANODE 1
3 853108|FOOT 2
4 10 853048 SCREW, [ME « 90) 4
5 853261 |SUPPORT 1
A 10 853445/ SCREW, (M10 4 1E) 4
7 AR3263T | SUPPORT, Heat Exchanger [Starb |1
2 353265 SUPPORT, Heat Exchanger [Port] |1
15 g 10 853451 |SCREW, (M10 % 30 E
10 802787 | BRACKET, Fuel Filter 1
11 10 B53466| SCREW, (M8 » 20) 2
12 10 853442 SCREW, (M3 = 16), Heat Exchange| 2
13 36 23037108 | CAP, Heat Exchanger 1
14 a7 861456 1|DECAL, Heat Exchanger 1
15 71587410| COOLAMT RECOVERY KIT 1
16 71687411 BOTTLE 1
17 T2058| CAP 1
18 27 T1E14| GASKET 1
2

13 10 85181 BOLT




